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TEST REPORT

Report number ;. JPD-TR-17245-0
Issue date : December 28, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant : . KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . YKFA21
FCCID . JOYYKFA21
Date of test . November 28, 2017
December 1,4, 5,6, 7, 11, 13, 20, 2017
Test place : TUOV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results : Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test items

Secti Test items Condition Result

ection

15.247(3)(2) (%‘SI;; I)BandW|dth / Occupied Bandwidth Conducted PASS

15.247(b)(3) rl\)/loavi;:er?um conducted (average) output Conducted PASS

15.247(d) Bar)d I_Edge Compliance of RF Conducted Conducted PASS
Emissions

15.247(d)

15.205 Spurious Emissions Clé)g;:(t:é?jd PASS

15.209

15.247(d)

15.205 Restricted Bands of Operation Radiated PASS

15.209

15.247(e) Transmitter Power Spectral Density Conducted PASS

15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Mobile Phone

Kyocera

YKFA21

N/A

Pre-Production

Battery: DC 3.8V

(W) 71.5mm x (D) 8.4mm x (H) 145.0mm
Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEES02.11n (HT20), IEEE802.11n(HT40)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz
IEEE802.11n (HT40): 2422MHz-2452MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) / n (HT20): OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps
IEEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135Mbps
IEEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150Mbps

5MHz

48.417mW (IEEE802.11b)
132.130mW (IEEE802.11g)
143.880mW (IEEE802.11n: HT20)
112.980mW (IEEE802.11n: HT40)
Internal antenna

0.4dBi

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

Channel Frequency [MHZ]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

[EY
BBlo|lo|N|o|o|sw(n|-

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZ] Frequency [MHZz](11n HT40)
Low 2412 2422
Middle 2437 2437
High 2462 2452

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps

Low, Middle, High IEEE802.11g: OFDM 6Mbps

Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)
Low, Middle, High IEEE802.11n (HT40 LGI): OFDM MCSO0 (13.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare
the level, and the maximum noise.
The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz
[[EEE802.11n (HT40)]
Operating frequency: Channel Low: 2422MHz, Channel Middle: 2437MHz, Channel High: 2452MHz
i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz
[[EEE802.11n (HT40)]
Operating frequency: Channel Low: 2422MHz, Channel Middle: 2437MHz, Channel High: 2452MHz
i) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Mobile Phone KYOCERA YKFA21 N/A JOYYKFA21 EUT
2 | AC Adapter KYOCERA ADO3KC N/A N/A *
3 | USB conversion | ANKER N/A N/A N/A *
connector
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
i . #
USB Type-C 3. USB conversion a 2.AC Adapter AC 120V
connector 60Hz
micro USB
Type-B
# : Un-detachable cable

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW = 3 x RBW.

c) Sweep time = auto-couple.

d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable
4.2 Limit
The minimum permissible 6dB bandwidth is 500kHz.
4.3 Measurement result
Date . November 28, 2017
Temperature . 235 [C]
Humidity . 36.2 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EH%%)“”
Low 2412 9.566 16.389 17.612
Middle 2437 9.591 16.391 17.611
High 2462 10.044 16.402 17.608
DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11n (HT40)
Low 2422 35.138
Middle 2437 35.563
High 2452 35.345
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHz]
IEEE802.11n
IEEE802.11b IEEE802.11g (HT20)
Low 2412 13.986 16.493 17.659
Middle 2437 14.109 16.591 17.728
High 2462 14.030 16.511 17.664
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHz]
IEEE802.11n (HT40)
Low 2422 35.701
Middle 2437 36.000
High 2452 35.932
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21



4.4 Trace data
[IEEE802.11b]

Channel Low

Channel Middle

Channel High

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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Ref 10 dBm Atten 20 dB
#Peak
Log
e gt At | A AN G
B/ M?p = kY M?M
b L
sy ] ! s

Laf
ML 52
Center 2.412 0@ GHz Span 38 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.00 7

13.9864 MHz xdB 600 B
Transmit Freq Error .90 kHz
% «B Bandwidth 9,566 MHz

Ref 10 dBm
#Peak

Atten 20 dB

e/ 0l L

Sy,

LaRy

ML 52

Center 2,437 B0 GHz
#Res BH 100 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

14,1087 MHz

-17.719 kHz
9.591 MHz

Span 38 MHz
Sweep 267 ms (1001 pts)

Occ BH % Puwr 99.00 7
®x dB -G08 dB

#UEH 308 kHz

Ref 10 dBm Atten 20 dB
#Peak
Log
it Ly ppluled el | A A -
B/ ;/W i ! mm
S ] Wi

Fa T
Laf
ML 52
Center 2.462 B GHz Span 38 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.00 7

14.0299 MHz xdB 600 B

Transmit Freq Error  50.2272 kHz
% «B Bandwidth 10,044 MHz

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[IEEES02.11g]

Channel Low

Ref 10 dBm Atten 26 dB

#Peak

o/ S el ol ol Farefngy

™
b

%A'MM

Laf

ML 52
Centsr 2.412 80 GHz
#Res BH 186 kHz #UBH 308 kHz

Span 38 MHz
Sweep 2867 ms (1061 pts)

Occupied Bandwidth Occ BN % Pur  59.60 7
16.4934 MHz x dB 600 B

Transmit Freq Error  -15.965 kHz
% dB Bandwidth 16,359 MHz

Channel Middle

Ref 10 dBm Atten 20 dB
#Peak
Loa
it
o/ Ve e fin e
o

W W\M,AM
Laf
ML 52
Center 2.437 0@ GHz Span 38 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.00 7

16.5918 MHz xdB 600 B

Transmit Freq Error  -45.775 kHz
% dB Bandwidth 16,391 MHz

Channel High

Ref 10 dBm Atten 20 dB
#Peak
Log
it
B/ ,iﬂ?..ﬁw“ﬂa MWMMM«W<
" (mw'ﬂ 1\"""‘J\AJ’L,[\."
Laf
ML 52
Center 2.462 B GHz Span 38 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.60 7
16.5185 MHz xdB 600 B
Transmit Freq Error  15.515 kHz
% «B Bandwidth 16,402 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1

FCC ID: JOYYKFA21
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[IEEES02.11n (HT20)]

Channel Low

Ref 10 dBm Atten 26 dB

#Peak

ry N B e e e et -9

Nolein ] "

Laf

ML 52
Centsr 2.412 80 GHz
#Res BH 186 kHz #UBH 308 kHz

Span 38 MHz
Sweep 2867 ms (1061 pts)

Occupied Bandwidth Occ BN % Pur  59.60 7
17.6531 MHz x dB 600 B

Transmit Freq Error  -12.805 kHz
% dB Bandwidth 17,612 MHz

Channel Middle

Ref 10 dBm Atten 26 dB

#Peak

By e et i LN e o <

Laf

ML 52
Centsr 2.437 80 GHz
#Res BH 186 kHz #UBH 308 kHz

Span 38 MHz
Sweep 2867 ms (1061 pts)

Occupied Bandwidth Occ BN % Pur  59.60 7
17.7280 MHz x dB 600 B

Transmit Freq Error  -308.359 kHz
% dB Bandwidth 17,611 MHz

Channel High

Ref 10 dBm Atten 26 dB

#Peak

o/ QS i o e et e <

Aot M

Laf

ML 52
Centsr 2.462 80 GHz
#Res BH 186 kHz #UBH 308 kHz

Span 38 MHz
Sweep 2867 ms (1061 pts)

Occupied Bandwidth Occ BN % Pur  59.60 7
17.6642 MHz x dB 600 B

Transmit Freq Error 18095 kHz
% dB Bandwidth 17,685 MHz

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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[IEEE802.11n (HT40)]

Channel Low

Ref 10 dBm Atten 20 dB
#Peak
Loa
e
B/ _Turlﬂm'h Al il oo b =
o M,

o™ iy
Laf
Ml 52
Center 2.422 00 GHz Span 58 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 4.8 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.60 7

35.7013 MHz xdB 600 B

Transmit Freq Error  -136.596 kHz
% «B Bandwidth 35,138 MHz

Channel Middle

Ref 10 dBm Atten 20 dB
#Peak
Loa
it
B/ -)?""J N O T () ) Hronfdt LAl e
o
M
Laf
ML 52
Center 2.437 0@ GHz Span 58 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 4.8 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.00 7
35.9996 MHz xdB 600 B
Transmit Freq Error  -95.525 kHz
% «B Bandwidth 35.563 MHz
Channel High
Ref 10 dBm Atten 20 dB
#Peak
Log
it
KB/ VI 0 N O N0 N O bdduwbdispdbodd . o
f' i \i\«
;w"’w' \A"-'\.
o
Laf
ML 52
Center 2.452 0@ GHz Span 58 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 4.8 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  59.00 7
35.9318 MHz xdB 600 B
Transmit Freq Error  21.419 kHz
% «B Bandwidth 35,345 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1

FCC ID: JOYYKFA21
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable
5.2 Limit
IW(1000mW) or less
5.3 Measurement result
Date . November 28, 2017
Temperature . 235 [C]
Humidity . 36.2 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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[IEEE802.11b]
Battery Full
Center . L.
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 5.94 10.52 16.46 44.259 =1000 PASS
Middle 2437 6.33 10.52 16.85 48.417 =1000 PASS
High 2462 5.73 10.52 16.25 42.170 =1000 PASS
[IEEE802.119]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 10.69 10.52 21.21 132.130 =1000 PASS
Middle 2437 10.44 10.52 20.96 124.738 =1000 PASS
High 2462. 10.33 10.52 20.85 121.479 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 11.06 10.52 21.58 143.880 =1000 PASS
Middle 2437 10.58 10.52 21.10 128.825 =1000 PASS
High 2462 1041 10.52 20.93 123.880 =1000 PASS
[IEEE802.11n (HT40)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2422 8.37 10.52 18.89 77.446 =1000 PASS
Middle 2437 10.01 10.52 20.53 112.980 =1000 PASS
High 2452 8.13 10.52 18.65 73.350 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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Zacta

6.3 Measurement result

Date . November 28, 2017
Temperature . 235 [C]
Humidity . 36.2 [%)] Test engineer :
Test place . Shielded room No.4 Chiaki Kanno
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -5.40 2400.00 -44.86 39.46 Atleast 20dB below from peak of RF PASS
High 2462 -5.97 2483.50 -66.24 60.27 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -9.93 2399.92 -44.05 34.12 Atleast 20dB below from peak of RF PASS
High 2462 -10.08 2483.82 -55.32 45.24 Atleast 20dB below from peak of RF PASS

IEEE802.11n (HT20)]

RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -9.69 2399.84 -43.44 33.75 At least 20dB below from peak of RF PASS
High 2462 -10.06 2484.46 -53.40 43.34 At least 20dB below from peak of RF PASS

IEEE802.11n (HT40)]

RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2422.00 -14.19 2399.68 -46.41 32.22 At least 20dB below from peak of RF PASS
High 2452.00 -14.67 2484.46 -59.30 44.63 At least 20dB below from peak of RF PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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6.4 Trace data
[IEEE802.11b]

Channel Low

Mkrl 2,399 92 GHz

Ref 16 dBm Atten 20 dB -46.04 dBm
#F e ak
Log
L i o
dE/ M !
i Y
L %

-25.4 '
= T o

i Iy
Lafy et et ] el
Wl 52
Center 2,400 6@ GHz Span &8 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 7667 ms (1OB1 prs)
Marker Trace Type # Axiz Amplitude
1 1x Frag 2,399 92 GHz -46.84 dBm
2 (1 Freg 2,480 A8 GHz -44.86 dBm
K] 1x Frag 2.411 A4 GHz -5.48 dBm
Channel High

Mkrl 2,457 58 GHz
Fef 18 dBEm Atten 26 dB —66.72 dBm
#F e ak
Log
10 " g%m
46/ al
/ Y
! |
0 il \%W
dEn 2
ngu N‘Mw'g ., T
Wl 52
Center 2,483 5@ GHz Span &8 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 7667 ms (1OB1 prs)
Marker Trace Type # Axiz Amplitude
1 1x Frag 2,487 58 GHz -EE.72 dEm
2 1 Freq 2.483 58 GHz -B6.24 dEm
K] 1x Frag 2.461 58 GHz -5.97 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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[IEEES02.11g]

Channel Low

Mkrl 2,399 92 GHz
Fef 18 dBEm Atten 26 dB —-44.65 dBm
#F e ak
Log E
16 &
B/ jM»W«L«L&L
2}/ \\
P i i %"M
aBm. LWWW MHW‘-\J,\.,,
R — ko™
Wl 52
Center 2,400 6@ GHz Span &8 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 7667 ms (1OB1 prs)
Marker Trace Type # Axiz Amplitude
1 (1 Frag 2,399 92 GHz -44.85 dBm
2 (1 Freg 2.48@ B8 GHz -44.79 dEm
K] (1 Frag 2,413 28 GHz -9.93 dBm
Channel High
- Agilent

Mkrl 2,433 82 GHz
Fef 16 dBEm Atten 26 dB -55.32 dBm

#F e ak |

4E/ jﬁ“"’“‘*ij“ﬁ\
%

-30.1 1P h F
dEm
%mu. s o
LRy e x|
Wl 52
Center 2483 50 GHz Span &8 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 7667 ms (1OB1 prs)
Marker Trace Type # Axiz Amplitude

1 1x Frag 2,483 82 GHz -55.32 dEm

2 (1 Freq 2.483 58 GHz -08.87 dEm

K] 1x Frag 2,467 B2 GHz -1A.88 dBm

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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[IEEES02.11n (HT20)]

Channel Low

Mkrl 2,399 84 GHz
Fef 18 dBEm Atten 26 dB -43.44 dBm
#F e ak
Log E
i &
B/ HMWWJM\
v/ R
0l i W,
HB m. M W"l"! W M.M
LoRy st
Wl 52
Center 2,400 6@ GHz Span &8 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 7667 ms (1OB1 prs)
Marker Trace Type # Axiz Amplitude
1 1x Frag 2,399 84 GHz -43.44 dBm
2 (1 Freg 2,480 A8 GHz -4E.B% dBm
K] 1x Frag 2,413 28 GHz -9.69 dEm
Channel High
- Agilent

Mkrl 2,434 46 GHz
Fef 16 dBEm Atten 26 dB -53.46 dBm

#F e ak |

B/ }r“’“‘“'”Jw_r“mo’“*‘wk
5

dBm K
WM '
LRy T e T
Wl 52
Center 2483 50 GHz Span &8 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 7667 ms (1OB1 prs)
Marker Trace Type # Axiz Amplitude

1 1x Frag 2,434 46 GHz -52.48 dBm

2 1 Freq 2.483 58 GHz -05.33 dEm

K] 1x Frag 2,467 B2 GHz -1A.86 dBm

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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[IEEE802.11n (HT40)]

Channel Low

Agilent
Mkrl 2,399 6% GHz
Fef 18 dBEm Atten 26 dB —-46.41 dBm
#F e ak
Log
i 3
dE/ |MJIM~2UML RATITT S
[ |
{ |
1] i
[l 9 Y
agfn:z ..WM Kﬁ“\m.&h
ng‘\.l' " Y | i MM“ w
Wl 52
Center 2,400 6@ GHz Span 168 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 15.33 ms (1081 pts)
Marker Trace Type # Axiz Amplitude
1 1x Frag 2,399 B8 GHz -46.41 dBm
2 1 Freq 2,468 BE GHz -46.74 dEm
K] 1x Frag 2,413 28 GHz -14.19 dBm

Channel High

Agilent

Mkrl 2,484 46 GHZ
Ref 16 dBm Atten 20 dB -59.368 dBm
#F e ak

dE/ (l‘uu At JLUM&»M !\

.|
|t

34 ? " 'rlfwvlif 1
B n"ﬂ’w \wm
Lafy P e oo

Wl 52
Center 2483 50 GHz Span 168 MHz
#Res BH 100 kHz #YBH 3608 kHz Sweep 15.33 ms (1081 pts)
Marker Trace Type # Axiz Amplitude
1 1x Frag 2,434 46 GHz -59.28 dBm
2 1 Freq 2.483 58 GHz -63.59 dEm
K] 1x Frag 2,463 34 GHz -14.67 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

7.3 Measurement result

Date . November 28, 2017

Temperature . 235 [C]

Humidity . 36.2 [%] Test engineer

Test place . Shielded room No.4 Chiaki Kanno

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
[[EEE802.11n (HT40)]
Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2422 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2452 At least 20dB below from peak of RF | See the trace Data PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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[IEEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz
% Agilent % Agilent
Mkrl 451.8 MHZ| Mkr2 5.852 GHZ|
Fef 16 dBm HAtten 20 dB —59.47 dBm | Ref 19 dBm Htten 20 dB —558.52 dBm
#Peak #Peak
Log Log o
it it
B/ B/
Dl Dl
-25.6 -25.6
idBm 1 idBm ,I 2
Lgﬂv I ) J——— ?l n ot . Lgﬂv ~ ol W B
Wl 52 Wl 52
Start 360.8 MHz Stop 1066 6 GHz| [Start 1080 GHz Stop 5006 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 9273 ms (1061 pts) | #Res B 108 kHz #YBH 308 kHz Sweep 362.3 ms (1061 pts)
Marker Trace Type % R fAmplituda Marker Trace Type % R fAmplituda
1 [&5] Freg 451.8 MHz -69.47 dBm 1 (&3] Freg 2,412 GHz -5.61 dBm
2 1y Freq 3.852 GHz -68.82 dBn
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 6,758 GHz

Agilent

Mkrl 13,515 GHg

#Res EW 108 kHz #UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res EW 108 kHz

Fef 10 dBm Atten 20 dB —57.45 dBm | Ref 19 dBm Atten 20 dB —54.69 dBm
#Peak #Peak

Log Loa

i i

4B/ 4B/

Dl Dl

~26.6 ~26.6 .

(B é (B 9 -

Lafy LIV TR T e T T Hhald LaRv . K : >

Wl 52 Wl 52

Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz

#UEH 308 kHz

Sweep 477.9 ms (1G] pts)

¥ Ais
6.756 GHz

Markar Trace Type
1 (&} Freg

Amplitude
-67.48 dEm

Markar Trace Type
1 (&} Freg

¥ iz
13.315 GHz

Amplitude
-64.69 dEm

15GHz-20GHz

% Agilent

20GHz-25GHz

Mkrl 15,525 GHg

% Agilent

Mkrl  24.520 GHz

#Res EW 108 kHz #UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res BH 106 kHz

Ref 10 dBm Atten 20 dB -65.21 dBm | [Ref 1@ dBm Atten 20 dB -63.67 dBm
#Peak #Peak

Log Log

i e

B/ B/

DI 0l

~25.6 -25.6 b

(B é idBm

Lofy Fore ) e i - M o A Lafly " e ekl e o R (PR
W1 32 W1 52

Gtart 15600 GHz Stop 20,090 GHz| [Start 20000 GHz Stop 25,606 GHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

Marker Trace Type R Anplitude Marker Trace Type % R finplitude
1 (&8 Frag 15825 GHz -£5.21 dbm 1 (&5} Frag 24,526 GHz -G3.67 dbm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel Middle

30MHz-1GHz 1GHz-5GHz
i Agilent % Agilent
Mkrl 476.2 MHZ| Mkr 3,380 HZ|
Fef 10 dBm Atten 20 dB 6921 dBm | Ref 19 dBm Atten 20 dB —55.99 dBm
#Peak #Peak
Log Loa ;
i i
4B/ 4B/
b b \
-26.7 -26.7 |||
(dBm i (dBm .IJ k 2
Laf i ?_ " " S v B KLl R svrewmervmynivn o dimsihnd 2 . =
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 476.2 MHz -69.21 dBm 1 (4] Frag 2.448 GHz -5.74 dBm
2 [&5] Freg 3,388 GHz -60.99 dBm
5GHz-10GHz 10GHz-15GHz
% Agilent % Agilent
Mkrl 7,385 GHZ| Mkrl 13659 GHZ
Fef 10 dBm Atten 20 dB —67.50 dBm | Ref 19 dBm Atten 20 dB —54.76 dBm
#Peak #Peak
Log Loa
i i
4B/ 4B/
D Dl
-26.7 -26.7 .
(B 1 (B o :
Lofy ! - " s in y ; Lofy s , o
Wl 52 Wl 52
Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #YBH 300 kHz Sweep 477.9 ms (1G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 7.385 GHz -67.808 dBm 1 (651 Frag 13.688 GHz -64.76 dBm
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 15.475 GHZ Mkrl 24.525 GHZ
Fef 16 dBm HAtten 20 dB —64.92 dBm | Ref 18 dBEm Atten 28 dB —64.66 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl 1
-25.7 . -25.7 b
idBm (B ’ 5
Lgﬂv ptrtanbihen, Sl bt g k 4 beainHh. b Laf e e B b eyl
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz
kRes BW 106 kHz #YEW 308 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 168 kHz #YBH 368 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 [&5] Freg 15.475 GHz -64.92 dBm 1 (48] Freg 24,525 GHz -E4.0E dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel High
30MHz-1GHz

% Agilent
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1GHz-5GHz

Mkrl 51,4 MHz

% Agilent

Mrz 3160 GHz

#Res EW 108 kHz

#UEH 308 kHz

Sweep 9273 ms (10G] pts)

#Res EW 108 kHz

#UEH 308 kHz

Ref 10 dBm Atten 20 dB -70.44 dBm | [Fef 1@ dBm Atten 20 dB -68.52 dBm
#Peak #Peak

Log Loa 3

i i

B/ 4B/

DI DI

~26.5 ~26.5

B 1 B

Lafy - PRy " . Lafv | o J’J 2 Soart
W1 32 W1 32

Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz

Sweep 382.3 ms (10G] pts)

Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 8] Freg 5814 MHz -78.44 dEm 1 [N Freg 2,466 GHz -6.45 dBm
2 (&5} Frag 3.168 GHz -60.52 dEm
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 7835 GHz

% Agilent

Mkrl 14,250 GHz

#Res EW 108 kHz

#UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res EW 108 kHz

Fef 10 dBm Atten 20 dB —57.85 dBm | Ref 19 dBm Atten 20 dB —54.79 dBm
#Peak #Peak

Log Log

i i

B/ 4B/

Dl Dl

-26.5 -26.5 .

(B L (B

LaAy b vk ~ » Lafy N ki st kbl o, s
Wl 52 Wl 52

Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz

#UEH 308 kHz

Sweep 477.9 ms (1G] pts)

Markar Trace Type
1 (&} Freg

i Ais
7.835 GHz

Amplitude
-67.85 dEm

Markar Trace Type
1 (&} Freg

i Az
14.288 GHz

Amplitude
-64.79 dEm

15GHz-20GHz

% Agilent

20GHz-25GHz

% Agilent

Mkrl 16.2168 GHz

Mkrl 21.2168 GHz

#Res BH 106 kHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 188 kHz

Fef 16 dBm HAtten 20 dB —65.46 dBm | Ref 18 dEm Atten 28 dB —64.31 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl Dl
556.5 . -26.5 .
m B
Lafiy Lonmpthhis, deg‘mm% Ingmass sy ki Laf Www&" frsna Aty b, e o
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz

#UBH 308 Hz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 (&5} Frag 16.216 GHz -GS 46 dEm 1 (48] Frag 21.210 GHz -F4.31 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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[IEEES02.11g]

Channel Low
30MHz-1GHz

% Agilent
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1GHz-5GHz

% Agilent

Mkrl 3744 MHZ| Mkr2 3112 HZ|
Fef 10 dBm Atten 20 dB —71.48 dBm | Ref 19 dBm Atten 20 dB -59.16 dBm
#Peak #Peak
Log Log 1
i i &
4B/ 4B/
Dl Dl
36,4 36,4
(B . (B J b. 2
2,
LaAy [ e U PSR v I A I Piairdrbirl et o
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 374.4 MHz -71.48 dBm 1 1 Frag 2.4268 GHz -18.36 dBm
2 [&5] Freg 3.112 GHz -69.18 dBm
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 7650 GHz

% Agilent

Mkrl 14.290 GHz

#Res BH 106 kHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 106 kHz

#UEBH 308 kHz

Fef 18 dBm Atten 20 dB —65.89 dBm | [Ref 10 dBm Atten 20 dB —65.36 dBm
#Peak #Peak
Log Log
e e
B/ B/
(] (]
i « i 1

m m

2

Laft - o e Laft . . h e g
R~ R~
Start 5066 GHz Stop 100606 GHz| [Start 18800 GHz Stop 15,6686 GHz

Sweep 477.9 ms (1061 pts)

Marker Type
1

Trace
(&8 Freg

i Ais
7.608 GHz

fAmplituda
-65.89 dEm

Type

Marker
1 Freq

Trace
(&8

i Ais
14.298 GHz

fAmplituda
-65.26 dEm

15GHz-20GHz

20GHz-25GHz

% Agilent % Agilent
Mkrl 15.178 GHZ Mkrl 21218 GHZ
Fef 16 dBm HAtten 20 dB —65.55 dBm | Ref 19 dBm Htten 20 dB —53.73 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl Dl
30,4 30,4 1
\dEm 2? \dEm ¢ ]
Lafly ' . ” w e Lofyy (s iy At it (. St s il
Wl 52 Wl 52
Start 15,006 GHz Stop 20,660 GHz[ [Start 26,000 GHz Stop 25,660 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts) | #Res B 108 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type % R fAmplituda Marker Trace Type % R fAmplituda
1 [&5] Freg 15.178 GHz -65.55 dBm 1 [&5] Freg 21.218 GHz -63.72 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel Middle
30MHz-1GHz
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1GHz-5GHz

% Agilent % Agilent
Mkrl 629.5 MHZ| Mkr2 3,164 HZ|
Fef 10 dBm Atten 20 dB 7697 dBm | Ref 19 dBm Atten 20 dB —55.36 dBm
#Peak #Peak
Log Log T
i i
4B/ 4B/
Dl Dl
-29.0 -29.0 H
(dBm T (dBm }[ \\
Lgﬂv ) Py . N e At s ? - ng\i PRSI § drdnd WAL 2 o A
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag £29.5 MHz -78.97 dBm 1 (4] Frag 2.432 GHz -09.02 dBm
2 [&5] Freg 3.164 GHz -60.36 dBm
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 6525 GHz

% Agilent

Mkrl 14,599 GHz

#Res EW 108 kHz

#UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res EW 108 kHz

Fef 10 dBm Atten 20 dB —57.65 dBm | Ref 19 dBm Atten 20 dB —54.44 dBm
#Peak #Peak

Log Loa

i i

B/ 4B/

Dl Dl

-29.0 -29.0 .

(B 1 (B [

LaAy Wb " M‘ﬁ A b . Lafy s b b gl Y, he

Wl 52 Wl 52

Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz

#UEH 308 kHz

Sweep 477.9 ms (1G] pts)

Markar Trace
1 8]

Type
Frag

¥ Ais
6.625 GHz

Amplitude
-67.E5 dEm

Markar Trace
1 8]

Type
Frag

i Az
14.398 GHz

Amplitude
-64.44 dEm

15GHz-20GHz

% Agilent

20GHz-25GHz

% Agilent

Mkrl 16,225 GHZ Mkrl 24,565 GHZ
Fef 16 dBm HAtten 20 dB —65.27 dBm | Ref 18 dBm Atten 28 dB —64.39 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl Dl
aé&@ . -23.8 .
m B
. n 4 . i - . bt
Laftv C Laf bl E—— - b g W
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz
kRes BW 106 kHz #YEW 308 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 168 kHz #YBH 368 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 [&5] Freg 16,225 GHz -65.27 dBm 1 (48] Freg 24,885 GHz -E4.39 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel High

30MHz-1GHz 1GHz-5GHz
i Agilent % Agilent
Mkrl 595.5 MHZ| Mkr2  3.060 HZ|
Fef 10 dBm Atten 20 dB —76.59 dBm | Ref 19 dBm Atten 20 dB —55.29 dBm
#Peak #Peak
Log Log 1
i i
4B/ 4B/
D Dl
31.2 31.2
(dBm 1 (dBm JII I\
Lafv |, o ey e b ryrvmres B K ol - v 5 MW? e
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag SAS.3 MHz -78.59 dBm 1 (4] Frag 2.456 GHz -11.18 dBm
2 [&5] Freg 3.866 GHz -60.29 dBm
5GHz-10GHz 10GHz-15GHz
% Agilent % Agilent
Mkrl 7,185 GHZ) Mkrl 13645 GHZ
Fef 10 dBm Atten 20 dB —67.69 dBm | Ref 19 dBm Atten 20 dB —65.46 dBm
#Peak #Peak
Log Loa
i i
4B/ 4B/
D Dl
31.2 31.2
4B 3 4B ) T
Lafy b ¥ N h A My . = LaRy Mty i
Wl 52 Wl 52
Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #YBH 300 kHz Sweep 477.9 ms (1G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 7.185 GHz -67.69 dBm 1 (651 Frag 13.645 GHz -65.46 dBm
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 19,600 GHZ Mkrl 24.538 GHZ
Fef 16 dBm HAtten 20 dB —65.95 dBm | Ref 18 dBm Atten 28 dB —64.55 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl 1
agl.Z , -31.2
m B
Lgﬂv ") 5 " . n o, RIS R oy ngv ppod bpsist e o T " AMMW
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz
kRes BW 106 kHz #YEW 308 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 168 kHz #YBH 368 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 [&5] Freg 19,688 GHz -65.95 dBm 1 (48] Freg 24,538 GHz -E4.85 dBm
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[IEEE802.11n (H
Channel Low
30MHz-1GHz

% Agilent

T20)]
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1GHz-5GHz

Mkrl 726.5 MHz

% Agilent

Mkrz 3.054 GHz

Fef 16 dBm HAtten 20 dB —76.77 dBm | Ref 19 dBm Htten 20 dB —55.34 dBm
#Peak #Peak
Log Log 1
it it Y
B/ B/
Dl Dl
31,8 31,8
idBm 1 idBm J u
Py b4
Laft RS . . Y prewet I 5P wevpurparyrs evsrewy wrarepe i
Wl 52 Wl 52
Start 360.8 MHz Stop 1066 6 GHz| [Start 1080 GHz Stop 5006 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 9273 ms (1061 pts) | #Res B 108 kHz #YBH 308 kHz Sweep 362.3 ms (1061 pts)
Marker Trace Type % R fAmplituda Marker Trace Type % R fAmplituda
1 [&5] Freg 726.5 MHz -78.77 dBm 1 (&3] Freg 2,412 GHz -18.92 dBm
2 [€H] Freq 3.884 GHz -68.34 dBn
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 7720 GHz

% Agilent

Mkrl 14.400 GHz

#Res BH 106 kHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 106 kHz

#UEBH 308 kHz

Ref 10 dBm Atten 20 dB —67.56 dBm | [Ref 1@ dBm Atten 20 dB -65.21 dBm
#Peak #Peak
Loa Loa
e e
B/ B/
0l 0l
HY HY 1
i 1 i
Lafty - “2« " Lafiy bbb " * - F—
W1 52 W1 52
[Start 5600 GHz Stop 10666 GHz| [Start 10.000 GHz Stap 15.666 GHz

Sweep 477.9 ms (1061 pts)

Marker Trace
1 (&8

Type
Frag

i Ais
7.728 GHz

fAmplituda
-67.56 dEm

Marker Trace
1 (&8

Type
Frag

i Ais
14,488 GHz

fAmplituda
-65.21 dEm

15GHz-20GHz

% Agilent

20GHz-25GHz

Mkrl 16,218 GHz

% Agilent

Mkrl  24.195 GHz

#Res EW 108 kHz

#UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res BH 106 kHz

#UEBH 308 kHz

Ref 10 dBm Atten 20 dB -65.35 dBm | [Ref 1@ dBm Atten 20 dB -63.27 dBm
#Peak #Peak
Log Log
it it
B/ B/
DI 0l
agl.@ s Qém !
i i
Lafiy ik . L T N e Lafly PR S T : Lk e i A o -—wa,-wu.wnm
Wl sz Wl 52
Gtart 15600 GHz Stop 20,090 GHz| [Start 20000 GHz Stop 25,606 GHz

Sweep 477.9 ms (1061 pts)

Marker Trace Type R Anplitude Marker Trace Type % R finplitude
1 (&8 Frag 16.216 GHz -BS.35 dbm 1 (&5} Frag 24,195 GHz -£3.27 dbm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel Middle

30MHz-1GHz 1GHz-5GHz
% Agilent % Agilent
Mkrl £52.5 MHZ] Mkr2 3052 GHZ|
Fef 10 dBm Atten 20 dB =71.11 dBm | Ref 19 dBm Atten 20 dB —55.96 dBm
#Peak #Peak
Log Log 1
i i
4B/ 4B/
D Dl k
36,4 36,4 f !
(dBm T (dBm p| \‘. 2
Laft N, PP v i s e 2 Lafy [oan CR I 3
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 853.5 MHz -71.11 dBm 1 (4] Frag 2.448 GHz -16.48 dBm
2 [&5] Freg 3.852 GHz -60.96 dBm
5GHz-10GHz 10GHz-15GHz
% Agilent % Agilent
Mkrl 6,365 GHZ| Mkrl 14,545 GHZ
Fef 10 dBm Atten 20 dB —67.75 dBm | Ref 19 dBm Atten 20 dB —54.95 dBm
#Peak #Peak
Log Loa
i i
4B/ 4B/
D Dl
36,4 36,4 s
(B 1 (B s
LaRv s P e - et Lafly A " +
Wl 52 Wl 52
Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #YBH 300 kHz Sweep 477.9 ms (1G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 6.865 GHz -67.78 dBm 1 (651 Frag 14.545 GHz -64.98 dBm
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 19,678 GHZ Mkrl 24,795 GHZ
Fef 16 dBm HAtten 20 dB —66.03 dBm | Ref 18 dBEm Atten 28 dB —64.67 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl 1
a§@.4 . 30,4 .
m B
Loty " . et " O tese e sl At Lafv it e bt i LWWNM
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz
kRes BW 106 kHz #YEW 308 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 168 kHz #YBH 368 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 [&5] Freg 19.678 GHz RUECER: 1 (48] Freg 24,795 GHz -EA.E7 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel High
30MHz-1GHz
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1GHz-5GHz

i Agilent % Agilent
Mkrl  362.7 MHZ| Mkr2 3,572 GHZ|
Fef 10 dBm Atten 20 dB —70.46 dBm | Ref 19 dBm Atten 20 dB —59.62 dBm
#Peak #Peak
Log Log .
i i
4B/ 4B/
Dl Dl
-31.0 -31.0
B 1 idBm z
Laftv ... " A e 4 o I L " MM‘H \ &
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 3627 MHz -78.46 dBm 1 (4] Frag 2.464 GHz -11.82 dBm
2 [&5] Freg 3.572 GHz -69.82 dBm
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 78208 GHz

% Agilent

Mkrl 13,395 GHZ

#Res EW 108 kHz

#UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res EW 108 kHz

Fef 10 dBm Atten 20 dB —67.55 dBm | Ref 19 dBm Atten 20 dB -65.15 dBm
#Peak #Peak

Log Log

i i

B/ 4B/

Dl Dl

-31.0 -31.0

4B 1 4B o

LaRy A gyt > A Lafy » ek i) . i
Wl 52 Wl 52

Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz

#UEH 308 kHz

Sweep 477.9 ms (1G] pts)

Markar Trace
1 8]

Type
Frag

i Az
7.828 GHz

Amplitude
-67.58 dEm

Markar Trace
1 8]

Type
Frag

¥ Ais
13.395 GHz

Amplitude
-65.18 dEm

15GHz-20GHz

% Agilent

20GHz-25GHz

Mkrl 15.335 GHZ

% Agilent

Mkrl 24760 GHz

#Res BH 106 kHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 188 kHz

Ref 10 dBm Atten 20 dB —66.13 dBm | [Ref 18 dBm Atten 20 dB —64.70 Bm
#Peak #Peak
Log Log
e iy
B/ B/
0l i
agl.@ } ~31.0 .
B —
R i , s R i o it o)
aft LaRy
W1 52 W1 32
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz

#UBH 308 Hz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 (&5} Frag 15,335 GHz -G6.13 dbm 1 (48] Frag 24,760 GHz -F4.78 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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[IEEE802.11n (HT40)]
Channel Low

30MHz-1GHz 1GHz-5GHz
% Agilent % Agilent
Mkrl =74.4 MHZ| Mkrg 3.200 GHZ|
Fef 16 dBm HAtten 20 dB —76.67 dBm | Ref 19 dBm Htten 20 dB —55.42 dBm
#Peak #Peak
Log Log
it it 1
B/ B/ ‘ﬁ‘
o o
35,1 35,1
idBm . idBm i |\
Laf ™ 2 rw—Y LaFy Py ey e 2
Wl 52 Wl 52
Start 360.8 MHz Stop 1066 6 GHz| [Start 1080 GHz Stop 5006 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 9273 ms (1061 pts) | #Res B 108 kHz #YBH 308 kHz Sweep 362.3 ms (1061 pts)
Marker Trace Type % R fAmplituda Marker Trace Type % R fAmplituda
1 [&5] Freg 374.4 MHz -78.67 dBm 1 (&3] Freg 2,488 GHz -15.09 dBm
2 1y Frag 3.200 GHz -£8.42 dBm
5GHz-10GHz 10GHz-15GHz
% Agilent % Agilent
Mkrl 7515 GHZ| Mkrl 13,455 GHZ
Fef 16 dBm HAtten 20 dB —G7.06 dBm | Ref 19 dBm Htten 20 dB —65.21 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl o
agS.l agS.l
m 1 m 9
Lafe -u oAbt e 4 Lafe i - . h -
Wl 52 Wl 52
[Start 5008 GHz Stop 10,666 GHz| [Start 16,000 GHz Stop 15,660 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts) | #Res B 108 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type % R fAmplituda Marker Trace Type % R fAmplituda
1 [&5] Freg 7.815 GHz -67.06 dBm 1 [&5] Freg 13.485 GHz -65.21 dBm
15GHz-20GHz 20GHz-25GHz
Agilent # Agilent
Mkrl 16,249 GHZ Mkrl 24,455 GHZ]
Fef 10 dBm Atten 20 dB —65.81 dBm | Ref 19 dBm Htten 20 dB —54.56 dBm
#Peak #Peak
Log Log
i it
4B/ B/
D Dl
36,1 35,1 N
4B s HEm &
Lg Ay J i SN i po b Lgﬂv e b 7 O L P2 i minatll
Wl 52 Wl 52
Gtart 15600 GHz Stop 20,090 GHz| [Start 20000 GHz Stop 25,606 GHz
#Res BH 108 kHz #YBH 300 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 108 kHz #YEBH 308 kHz Swesp 477.9 ms (1801 pts)
Marker Trace Type R Anplitude Marker Trace Type % R finplitude
1 (651 Frag 16.248 GHz -65.81 dBm 1 [&5] Freg 24,455 GHz -64.56 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel Middle

30MHz-1GHz 1GHz-5GHz
% Agilent % Agilent
Mkrl 4498 HHZ| Mkr2 3,145 HZ|
Fef 10 dBm Atten 20 dB =71.15 dBm | Ref 19 dBm Atten 20 dB —55.61 dBm
#Peak #Peak
Log Loa
i i 1
4B/ 4B/
Dl Dl
-34.5 -34.5 Jl \
(dBm i (dBm J‘ \‘ 2
Lafy . TP IR . Lafy b4 ==
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 449.8 MHz -71.18 dBm 1 (4] Frag 2.424 GHz -14.47 dBm
2 [&5] Freg 3.188 GHz -EE.61 dBm
5GHz-10GHz 10GHz-15GHz
% Agilent % Agilent
Mkrl 7,410 HZ| Mkrl 14,279 GHZ
Fef 10 dBm Atten 20 dB —67.25 dBm | Ref 19 dBm Atten 20 dB -65.11 dBm
#Peak #Peak
Log Loa
i i
4B/ 4B/
Dl D
-34.5 -34.5 .
(B (B
S
Lafty ot v & ‘ Lafty bawse e -
Wl 52 Wl 52
Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #YBH 300 kHz Sweep 477.9 ms (1G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 7.418 GHz -67.25 dBm 1 (651 Frag 14.278 GHz -65.11 dBm
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 19,405 GHZ Mkrl 24,505 GHZ
Fef 16 dBm HAtten 20 dB —66.02 dBm | Ref 18 dBEm Atten 28 dB —64.85 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl 1
agtJ.S -34.5 N
i z B
e i s e P R SR O . 2
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz
kRes BW 106 kHz #YEW 308 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 168 kHz #YBH 368 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 [&5] Freg 19,485 GHz -66.A2 dBm 1 (48] Freg 24,885 GHz -E4.05 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel High
30MHz-1GHz
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1GHz-5GHz

% Agilent

Mkrl 627,59 MHZ

% Agilent

Mkre  3.205 GHz

Fef 10 dBm Atten 20 dB —76.57 dBm | Ref 19 dBm Atten 20 dB —55.65 dBm
#Peak #Peak
Log Log
i i 1
4B/ HE/ ﬁ
#
Dl Dl J
-36.5 -36.5 f'
(dBm 1 (dBm “ 2
Py 3
Lt e w1 - 4| Lot — :
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag £27.5 MHz -78.57 dBm 1 (4] Frag 2.464 GHz -15.46 dBm
2 [&5] Freg 3,288 GHz -60.6E dEm
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 5.815 GHz

% Agilent

Mkrl 14,085 GHz

#Res EW 108 kHz #UEH 308 kHz

Sweep 477.9 ms (10G] pts)

#Res EW 108 kHz

Fef 10 dBm Atten 20 dB —G7.66 dBm | Ref 19 dBm Atten 20 dB —54.53 dBm
#Peak #Peak

Log Loa

i i

B/ 4B/

Dl Dl

-36.5 -36.5

(B 1 (B

LaRv & " " Lafy », R n

Wl 52 Wl 52

Start 5,088 GHz Stop 19,600 GHz[ [Start 10,000 GHz Stop 15,608 GHz

#UEH 308 kHz

Sweep 477.9 ms (1G] pts)

¥ iz
8.815 GHz

Markar Trace
1 8]

Type
Frag

Amplitude
-67.E6 dEm

Markar Trace
1 8]

Type
Frag

i Ais
14.085 GHz

Amplitude
-64.83 dEm

15GHz-20GHz

20GHz-25GHz

% Agilent

Mkrl 17.920 GHz

% Agilent

Mkrl  24.700 GHz

#Res BH 106 kHz #UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 188 kHz

Fef 16 dBm HAtten 20 dB —65.59 dBm | Ref 18 dEm Atten 28 dB —64.16 dBm
#Peak #Peak
Log Log
it it
B/ B/
Dl i
agS.S , -35.5 N
iy A i ! - skt e bl s e e A B ekt e T T i WM
Lafty Lafy
Wl 52 Wl 52
Start 15000 GHz Stop 20,800 GHz| [Start 20080 GHz Stop 25,606 GHz

#UBH 308 Hz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i Az finplitude Marker Trace Type i R Anplitude
1 (&5} Frag 17.926 GHz -GE.89 dbm 1 (48] Frag 24,780 GHz -F4.16 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average . RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.22 1024 8 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.22 1274 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT40) 98.45 636 10 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA21
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Test room Measurement room

Spectrumanalyzer /
Antenna Preamplifier Receiver
Cable system
8.2 Calculation method
[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150kHz to 25GHZ]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB
8.3 Limit
Frequency Field strength Distance
[MHZ] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZz] 20logE [uVv/m] 300
0.490-1.705 24000/ F [kHZz] 20logE [uVv/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21



8.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

TOV SUD Zacta Ltd.

Test Report Rev.FCC-C3.1
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December 1, 2017

225 [C]

204 [%]

3m Semi-anechoic chamber

December 4, 2017

234 [C]

25.6 [%]

3m Semi-anechoic chamber

December 6, 2017

20.1 [C]

31.8 [%]

3m Semi-anechoic chamber

December 7, 2017

214 [C]

45.2 [%]

3m Semi-anechoic chamber

December 11, 2017

21.2 [C]

321 [%]

3m Semi-anechoic chamber

December 13, 2017

209 [C]

45.3 [%]

3m Semi-anechoic chamber

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Tadahiro Seino

Tadahiro Seino

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Report number: JPD-TR-17245-0
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8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz
skl RADTATED EMISSION - sksksiokorok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<DATA Sheet No.01>> 6 December,2017 16:27
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 20.1[°C] 31.8[%]
Serial No. :N/A Notel B
Test mode : 11b_Tx_ch:Low Note2
[dB(x V/m)]

SE i Lo i 0 H N <FCC Part15 subpartC >
R : bbb b b | ——— Linit@P)
R E ; ; b0 11 b <14MHzIlbTxLow>

50 — ; T T T —— Rk
C ! : ionoa ] ! : : bt Peak level(V,PK)
L 1 I I I I I 1 1 1 1 1 1 1 1

1 I I I I + + 1 1 ) 1 1 1 1
i ; d il | ; ; ; ; P (I
40 L 1 I I I I I 1 1 1 1 1 1 1 1
1 I I I I I ] 1 I ) 1 1 1 1
r 1 I I I I I 1 1 1 1 1 1 1 1
& 1 I I I I I 1 I 1 1 1 1 1 1
ok L : R
3 30
3 - I R R | | A A
o I I I I I I I I 1 1 1 1 1
- 1 I I I I I 1 1 1 1 1
= I I I I I I 1 1 1 1
B R o
I I I I I I 1 1 1
I I I I I 1 1 1 1 1 1
1 I I I I 1 1 1 1 1 1 1
I . | I I 1 1 1 1 1 1 1

10 — - ! —————
- 1 I I I 1 1 1 1 1 1 1
- 1 1 I I I I 1 1 1 1 1 1 1
r ' R i | I S

oL / 1 ¥ 4§ b / : | ! I

30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11b]
Channel Low
ABOVE 1GHz
spdordokk  RADITATED EMISSION  sekstokokoor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.02>> 1 December,2017 10:17
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ;
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel 3
Test mode : 11b_Tx_ch:Low Note2
[dB(z2 V/m)]
L i i i i <FCC C_GHz_3m>
E | i i i — Limit(PK)
100 E 1 | | Py o oo r | e Limit(AV)
90 F i | | | <01_GHz_11b_Tx_Low>
= J ! : ! —— Peak level(H,PK)
C I | | | Peak level(V,PK)
80 | 3 ! : ; Emission level(H,PK)
_F i ¢ ¢ t Emission level(H,AV)
70 £ i | | |
- 1 I 1 1
= 60 F T T T .
g R ;
| 50 + + 1 "
1 1 | N
E 1 1 1 1
40 £ i i i i
F i i i i
5 ; : I
on E - ; . ;
20 E 1 1 | |
E 1 1 1 1
10 F I i : i
: 1 1 1 1
ot ! H ! H ! LI
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading A 4 Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV K A PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB] [dB] [em] 1]
1 4824.000 H 48.9 35.9 9.3 58.2 45. 2 74.0 54.0 15. 8 8.8 148.0 27.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11b]
Channel Middle

BELOW 1GHz
sk RADIATED EMISSION  skeksksiokorok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.03>> 7 December,2017 13:25
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFAZ21 Temp,Hum,Atm : 21.4[°C] 45.2[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Middle Note2
[dB(x V/m)]
T T T : 1 1 1 1 71| <FCCBIm>
C R T T B : i i A R R Limit(QP)
B 1 1 [ 1 1 1 1 I 1 ! I I 1 ! <15,A\1HZ_1 lb_TX,NIld 4
50 — H " L+l —— Peak level(H,PK)
o : R EEEE Peak level(V,PK)
L I 1 1 I 1 1 1 I 1 I 1 1 I I
I 1 1 I 1 + + 1 1 1 1 1 1 I
A SRR : IS NN
40 L I 1 1 I 1 1 1 1 1 I 1 1 1 I
L | 1 1 | I 1 1 I 1 I 1 1 1 |
| 1 1 | I 1 1 I 1 1 1 1 1 1
= I 1 1 | 1 1 1 1 1 1 1 1 1 1
_Q; - | 1 1 | 1 1 1 1 1 I 1 1 1 1
- 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
| - R T T T i | A T A
r I 1 1 I I 1 1 I 1 1 1 1 I
o 1 1 1 I 1 1 1 1 1 1
- | 1 1 I I I 1 1 I ]
20 I — ' e
1 1 | I 1 1 1 | |
1 1 | 1 1 1 I 1 1 | 1
1 1 | 1 1 1 1 1 1 1 | 1
i . T TR | | R
L i B i i i Lo
- I 1 1 I 1 1 1 1 I 1 1 1 I
L. I 1 1 I 1 1 1 1 I 1 1 1 I
| 1 1 | 1 1 1 1 1 1 1 1 1
0 C ! ! S / ! | : I S S|
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11b]
Channel Middle
ABOVE 1GHz
skrdokkk  RADTATED EMISSION  soksksiokorok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.04>> 1 December,2017 11:06
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino R
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Middle Note2
[dB(x V/m)]
10 i i i | <FCC C_GHz_3m>
E ; [ ! ! Limit(PK)
100 £ \ . | N Limit(AV)
90 i | | | <02.GHz_11b_Tx Mid>
- i i | i ———  Peak level(H,PK)
o | | l | Peak level(V,PK)
80 | . . ' H Emission level(H,PK)
E H t * ' Emission level(H,AV)
70 o [ | | |
- 1 I 1 1
5 60F E ; e
g oo ; M
i | 50 + + i + N
| | | [
= 1 1 1 1
40 £ i i i i
30 E i ; ' !
= 1 1 1 I
S ! ! L
20 - 1 1 1 |
- 1 1 1 1
10 F : i i i
: 1 1 1 1
= 1 I 1 ]
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.t Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(pxV/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB] [dB] [cm] E-3
1 4874.000 H 49.2 35.9 9.4 58.6 45.3 74.0 54.0 15. 4 8.7 145.0 26.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21



[11b]
Channel High
BELOW 1GHz

Page 43 of 91

skdorkx RADIATED EMISSION sk
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <<{DATA Sheet No.05>> 7 December,2017 13:27
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.4[°C] 45.2[%]
Serial No. :N/A Notel 5
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
60 T T T T T T T T T T T T T T -~
o | 1 1 1 [ | | | 1 I 1 [ <FCC B,Slll«"' .
SRR ! A Limit(QP)
C | 1 | 1 [ 1 1 | 1 1 1 (Ol i <16_MHz_11b_Tx_High>
% ! [ ! ! ; N —— Peak level(H,PK)
S ! IR EEE Peak level(V,PK)
| I 1 1 1 1 1 1 1 1 I 1 I 1 1
I 1 1 1 1 t+ + 1 1 1 1 I 1 1
i ] ! : A : R S
40 L | 1 1 1 1 1 I 1 1 I 1 I 1 1
| | 1 1 1 I 1 | 1 1 | 1 | 1 1
1 1 1 1 1 1 1 1 1 | 1 1 1 1
ol 1 1 1 1 1 1 I 1 1 I 1 I 1 1
'T'!_, - I 1 1 1 1 1 1 1 1 I 1 I 1 1
P —
I 1 1 1 1 1 I 1 1 | 1 | )
1 1 1 1 I 1 1 1 I 1 1,
| 1 1 1 I 1 I I
20 3 —— ' )
1 1 1 1 1 1 | 1 1
1 1 1 1 1 I | 1 | 1 1
I 1 1 1 1 I 1 I 1 I 1 1
| PRI | R
R " ; : /S N R
- I 1 1 1 I 1 I 1 | 1 | 1 1
L 1 1 1 1 1 1 1 1 I 1 I 1 1
1 1 1 1 1 1 1 1 | 1 | 1 1
0 i | 1 ! 1 1 1 [ I ! I 1 I ! 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11b]
Channel High
ABOVE 1GHz
soifoiolk . RADIATED EMISSION  skeksksiokorok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.06>> 1 December,2017 11:49
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ~
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel 1
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
110 O T T T T ~~ LU \
E | | i | {FCC C_GHz.3m>
= [ i ! [ Limit(PK)
100 £ ' " \ N I B Limit(AV)
s : ! ! ! ' <03_GHz_11b_Tx_High>
E : ! i | — Peak level(H,PK)
E | i | i Peak level(V,PK)
80 ¢ ; 4 ] ; Emission level(H,PK)
o B t * ' t Emission level(H,AV)
70 F ] 1 ] 1
- 1 1 1 1
5 60F i : : ;
(] Foommmmmmm oo
= 50 I 1 i j!l
B ] 1 1 1
40 F 7 i i i
= 1 1 | 1
30 F : ! ! :
= 1 1 I 1
s ! ' -
20 o 1 1 1 1
= 1 1 1 1
10 F 1 i i i
: 1 1 1 1
oE ! ! : H : H
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.f Result Result Limit Limit Margin Margin Height Angle
{ AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB(xV/m)] [dB] [dB] [em] °1]
1 4924.000 H 49.2 37.3 9.6 58.8 46.9 74.0 54.0 15.2 dad 147.0 31.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11g]
Channel Low
BELOW 1GHz

sk RADTATED EMISSION  sekskokokoor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<DATA Sheet No.07>> 7 December,2017 13:56

[dB(x V/m)]
60

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _

Model No. : YKFA21 Temp,Hum,Atm : 21.4[C] 45.2[%]

Serial No. :N/A Notel .

Test mode : 11g.Tx_ch:Low Note2

[ ' - ' ' ' A <FCC B_3m>
r i I T i i i I T ——— Limit(QP)
C | | 1 [ | | ' | | v a1 <17.MHz_11g Tx_Low>
- ! S N ' ! ! . T ——— Peak level(H,PK)
r i T T i : i A Peak level(V,PK)
§ i TR a i i oo 0
B I 1 1 I | 1 1 | 1 | 1 1 1 |
40 i o i i i I
| | 1 1 | I 1 1 I 1 1 1 1 1 |
I 1 1 | 1 1 1 I 1 i 1 1 1 |
- 1 1 1 | 1 1 1 I 1 I 1 1 1 |
; i - | 1 1 | 1 1 1 1 1 | 1 1 1 |
e ! N
[ I 1 1 I I 1 1 1 1 | 1 1 1
- I 1 1 I I 1 1 1 1 1
" i I } i | i
N
~ “HEEER i
\ TR | 0 T
| 1 | | 1 1 | 1 1 1 |
| 1 | 1 1 1 1 1 1 |
o T A ! : — T T 10
- [} 1 1 | | 1 1 1 I 1 1 1 I
L I 1 1 I I 1 1 1 1 1 1 1 I
1 1 1 1 1 1 1 1 1 1 1 1 1
0 C | | .. ] ! ! |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) et Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11g]
Channel Low
ABOVE 1GHz
sopioriolk RADIATED EMISSION  skekseioforok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.08>> 1 December,2017 13:36
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ;
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel §
Test mode : 11g Tx_ch:Low Note2
[dB(x V/m)]
i / : 1 1 % 1] ¢FCC C_.GHz.3m>
E ! : ! ! Ly Limit(PK)
00 : : ! RN B s Limit(AV)
90 E | \ | \ 1 Vo <04.GHz_11g Tx Low> )
E : ; ’ , } w0 — Peak level(H,PK)
o | | | I | | T Peak level(V,PK)
80 . H ! H ! T 3 Emission level(H,PK)
v E t t ¢ t ————t— Emission level(H,AV)
’0 - | 1 ] 1 ] 1 1 1
- 1 | | 1 | | | 1
= 60 F T T T T
- o SR e I T R T 1 e 1 1 1
ﬁ 50 - + + +
| | | ]
= 1 1 1 1 I 1 1 1
10 : R
# - 1 | | | 1 | | |
WL : : N
C 1 1 1 1 I ) 1 1
20 = 1 1 | 1 ] R
= 1 1 I 1 I 1 1 1
10 F } i i 1
- | 1 1 1 | 1 1 1
0 E : - ! : ! A B
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] °1
1 4824.000 H 48.9 35.9 9.3 58.2 45.2 74.0 54.0 15.8 8.8 151.0 3.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21



[11g]
Channel Middle
BELOW 1GHz

Page 47 of 91

sofoiolololok . RADIATED EMISSION  skokeskoiokoiok

[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

Company name
EUT

Model No.
Serial No.

Test mode

: KYOCERA Corporation
: Mobile Phone

: YKFA21

:N/A

: 11g Tx_ch:Middle

<{{DATA Sheet No.09 >>

Standard
Operator
Temp,Hum,Atm
Notel

Note2

: FCC Part.15 subpartC
: T.Watanabe
: 21.4[°C] 45.2[%]

7 December,2017 15:17

[dB(p V/m)]
S R EE : 1 1 1 1 1 1| <FCCB3m
r R T R R | | A R A Limit(QP)
r | | 1 1 1 | | | | | | | [ <18_MHz_1 lg_Tx_}\‘hd >
50 S : ! Pt b bt ———— Peak level(H,PK)
R EER : HEIEEEEE Peak level(V,PK)
1 | | | | | I 1 I 1 1 1 1 1
i | | | | | + + i 1 1 1 1 1 1
r 1 | | | | | I 1 1 1 1 1 : :
40 L : : : : [ 1 | | | 1 1 o
| | | | | | i ’ 1 1 1 1 1 1
r 1 I I | | | ) I | 1 1 1 1 1
- C A R T T T | | Lo
@ ol
§ 0 i R
™ 1 | I | | | 1) | | 1 1 1 1
= 1 | | | | | | 1 1 1 1
20 K i L ; | I Ak i
. Coo 1 i
| | | | | 1 1 1 1 1 1
1 | | | | 1 1 1 1 1 1 1
= .. TR | L
L | N i i i o
- | | | | | | | 1 1 1 1 1 1
L. 1 | | | | | | 1 1 1 1 1 1
B b | R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) et Height Angle Remark
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11g]
Channel Middle

ABOVE 1GHz

sopiciorkk RADIATED EMISSION ks
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. {{DATA Sheet No.10>>

1 December,2017 14:06

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ,
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel s
Test mode : 11g Tx_ch:Middle Note2
[dB(x V/m)]
110 ¢ T T T T S L \
E I I | I {FCC C_GHz.3m
£ ! ! ! ! — Limit(PK)
100 E 1 I | T F o e ] == Li[[l]‘l(f\\“’)
00 F i i | i <05.GHz_11g Tx Mid>
E ' b ) . Peak level(H,PK)
= | l | l Peak level(V,PK)
80 ; ; ! ; Emission level(H,PK)
- E t * * * Emission level(H,AV)
10 e | 1 I 1
F 1 1 | 1
= 60 F T T —
= o s s | " . W
ﬁ 50 - + ' ' l
1 1 | [y
B 1 1 I 1
——
F 1 | | |
30 E t t : :
: i | | I
20 C 1 1 I 1
E 1 1 I 1
10 : i i :
N: | RN
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
PK A PK A KW PK AV ‘
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB(pV/m)] [dB] [dB] [em] °1]
1 4874.000 H 49.0 35.9 9.4 58.4 45.3 74.0 54.0 15.6 8.7 149.0 31.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[119]
Channel High

BELOW 1GHz

spkodokk  RADITATED EMISSION  sokskokskoor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<<DATA Sheet No.11>>

7 December,2017 15:44

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.4[°C] 45.2[%]
Serial No. :N/A Notel :
Test mode : 11g Tx_ch:High Note2
[dB(x V/m)]
Sl " : T 1 1 1 1 11| <FCCB3m
SR R N A A ! Lo | ——— Limit@P)
C | 1 | 1 [ 1 | | 1 I 1 12 <19_MHz_11g Tx_High>
i ! [ N ! I ! LI S —— Peak level(H,PK)
C ! ) A ! ! ! ! P Peak level(V,PK)
L I 1 1 1 1 1 I 1 1 I 1 I 1 1
1 1 1 1 1 + + 1 1 I 1 I 1 1
i : I T ] ! ' ! P14
40 e | 1 1 1 1 1 1 1 1 | 1 | 1 1
] 1 1 1 I 1 | 1 ] | 1 | 1 1
I~ I 1 I 1 I 1 I 1 I I 1 I 1 1
- | 1 1 1 I 1 I 1 1 I 1 I 1 1
; - I 1 1 1 1 1 I 1 1 I 1 I 1 1
§ Wi E N
r I 1 1 1 I 1 I 1 1 I 1 I 1
- I 1 1 1 1 1 1 1 I 1 U
5 | 1 1 1 1 1 ) 1 I
20 i — ] ' T
1 1 1 1 1 1 | 1 1
1 1 1 1 1 I | 1 | 1 1
I 1 1 1 1 I 1 I 1 I 1 1
1 ] 1 1 I 1 I 1 I 1 1
10 — ’ ; —_—
- | 1 1 1 1 1 1 1 I 1 1
e I 1 1 1 I 1 1 1 | 1 | 1 1
= I 1 1 1 I 1 1 1 I 1 I 1 1
1 1 1 1 1 1 1 1 | 1 | 1 1
oL ! : I : . ! L u
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [em]  [° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11g]
Channel High
ABOVE 1GHz
spciiiokk RADTATED EMISSION  sekskokokoior
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.12>> 1 December,2017 14:41
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino )
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel s
Test mode : 11g_Tx_ch:High Note2
[dB(x V/m)]
ol : : 1 7 1 71 ¢FCC C_GHz 3m>
E ! ! ! ! ! 6 — Limit(PK)
100 | . - - S S T T S I Limit(AV)
90 i | | R <06.GHz_11g Tx High>
E : 4 4 | ; N —— Peak level(H,PK)
o | | | | I o ———  Peak level(V,PK)
80 E | \ H H H HE Emission level(H,PK)
o 'E H H i i H A —t Emission level(H,AV)
‘0 = 1 1 1 ] I 1 | 1
- 1 I I I I 1 I 1
= 60 F T : : —_—
-4 - 1 1 1 I
L s __
50 1 | | i
= 1 1 1 i 1 I 1
40 F i i i 0
ik 1 1 1 1 | 1 | 1
30 F 5 ; ; —
- 1 1 1 1 I I | I
C 1 1 1 1 | 1 I 1
20 = 1 1 1 1 I I | I
- 1 1 1 1 I 1 I 1
10 F ] i i ————1
N: ; EREEEEE
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o. f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(pxV/m)] [dB(uV/m)] [dB(pxV/m)] [dB(uV/m)] [dB] [dB] [cm] 1]
1 4924.000 H 48.9 35.9 9.6 58.5 45.5 74.0 54.0 15.5 8.5 149.0 31.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21



[11n(HT20)]
Channel Low
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BELOW 1GHz
sororr RADIATED EMISSION  sobksokck

[ 3m Semi-anechoic chamber ]

TUV SUD Zacta

Ltd.

<{<{DATA Sheet No.13>>

7 December,2017 16:27

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.4[°C] 45.2[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Low Note2
[dB(x V/m)]
60 T T T T T T T T T T T T T T <FCC B 3 \
- 1 1 1 [ | | | | | | i u 3 "1/_ .
SRR : bbb b | ——— Linit@P)
C | 1 1 [ | | | | | v a1 <20.MHz_11n_Tx_Low>
50 ! [ N I g ! ! A S A —— Peak level(H,PK)
C ! - I ! ! ! ] LoE L) Peak level(V,PK)
N 1 I | I | I I I I I I I I I
1 | | | I t + I I I I I I I
i : 1 4 Ll ; : ; i 4 3
40 L 1 I | | I | I I I I I I I I
L | | | | | | I I I I ] ] I I
1 | | I | I I I I I I I I I
g 1 | I | | | I I I I I I I I
P S B B IR : | 1 @ Bhu
2 30
5 - R T T T | | A A
r 1 | | | I I I I I I I I I
1 I I | | I I I I I Iy
1 | | | I I | I I |
20 — i T
I 1 1 1 | 1 1 1 1
| | I | I | 1 1 1 1 1
1 | I | | I I I I I I I
1 | | | I I I I I I I
10 1 I | ] 1 1 1 1 1 1 1
L i L i i i o
- 1 | | | | | | 1 1 1 1 1 1
L 1 ] I | 1 | 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 I ] 1 I | ] I I 1 1 1 1 1
0 ! ! 1 3 ! ) ! . ! M
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11n(HT20)]
Channel Low
ABOVE 1GHz
skl RADTATED EMISSION  seksksiokorok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.14>> 1 December,2017 16:12
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino _
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel 8
Test mode : 11n(HT20)_Tx_ch:Low Note2
[dB( 2 V/m)]
e : : N A A A <FCC C_.GHz.3m>
E : ! : ! Py Limit(PK)
- ! ! T Limit(AV)
90 F i i | T T <07_GHz_11nHT20_Tx_Low>
g : ; ; [ R B Peak level(H,PK)
e I | i i i o ——  Peak level(V,PK)
80 F z ; ' ; t—r—a ‘ Emission level(H,PK)
| * * * ’ ' —— Emission level(H,AV)
‘0 e | I I | 8 ] 1 1
L | 1 I 1 1 1 1 1
= 60 F T T T T T
> 5 | | | |
L [T s = 1 o e L - 1T T e La alb
= gp E : : :
DO | 1 | I
I 1 I 1 1 I 1 1 1
40 F 7 i i i
» F 1 | 1 1 | | | |
0 E : : I N T
= | I 1 1 1 1 1 1
20 B | I 1 1 1 1 1 1
r | | 1 1 1 1 1 1
10 F i ] i — T
e 1 1 1 1 1 1 1 1
0 E ! . ! . H 1 b !
" . 5000. 1 i A
1000.000 2000.000 5000.000 0000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading I Result Result Limit Limit Margin Margin Height Angle
K AV ‘ PK AV PK AV PK AV )
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB(xV/m)] [dB(xV/m)] [dB] [dB] [cm] ™.
1 4824.000 H 48.3 36.8 9.3 57.6 46. 1 74.0 54.0 16. 4 7.9 146.0 268.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21



[11n(HT20)]
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Channel Middle
BELOW 1GHz
soprokkkk  RADIATED EMISSION  skekskskokorok

[ 3m Semi-anechoic chamber ]

TUV SUD Zacta

Ltd.

<{<{DATA Sheet No.15>>

11 December,2017 10:13

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.2[°C] 32.1[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Middle Note2
[dB( 2 V/m)]
el T A A ! T 1 1 1 1 1 1| <FCCPanl5 subpartC>
SRR ! Lo bbb | ——— Limit@P)
r I i I T I I I I v a1 <21.MHz_11n_Tx Mid>
50 ! [ N I g ! ! A S A —— Peak level(H,PK)
EEEEEEE ! EEEEIEEEE Peak level(V,PK)
N 1 I | I | I I I I I I I I I
1 | | | I t + I I I I I I I
i : 1 4 Ll ; : ; i 4 3
40 L 1 I | | I | I I I I I I I I
L | | | | | | I I I I ] ] I I
1 | | I | I I I I I I I I I
g 1 | I | | | I I I I I I I I
PN N N R R : oy uuhe
® 30
b - R T T T | | Loy
r 1 | | | I I I I I I I I I
- 1 I I | | I I I I I I
- 1 | | | I I I I I )
20 —— ' : ——
I 1 1 1 | 1 1 1 1
1 | I | I | 1 1 1 1 1
1 | I | | I I I I I I I
1 | | | | I I I I I I I
10 1 I 1 ! 1 1 1 1 1 1 1
L i P i i i o
- 1 | | I | | | 1 1 1 1 1 1
L 1 ] I | 1 | 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 I ] 1 I | ] I 1 1 1 1 1
0 ! [ T ! : 1 F & i
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11n(HT20)]
Channel Middle
ABOVE 1GHz

stk RADIATED EMISSION sk
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <<{DATA Sheet No.16>> 1 December,2017 15:39
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino _
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel 8
Test mode : 11n(HT20)_Tx_ch:Middle Note2
[dB(u V/m)]
il : : — % 7 1 71 <FCC C_GHz 3m>
E ! ! ! ! A N Limit(PK)
100 = 1 1 1 | ] 1+ 1 | ] eeEsess Limit(AV)
90 | | i R <08_GHz_11nHT20_Tx Mid>
E ' 4 4 . J A Peak level(H,PK)
o | | | | | [ Peak level(V,PK)
80 E | \ H ) H T ) Emission level(H,PK)
 'E H H H ; H 4 t—t Emission level(H,AV)
‘0 = 1 1 1 ] I 1 ) 1
L 1 I I I I 1 I 1
= 60 T T —
T — s o
- 50 i | | I
C 1 1 1 1 1 | 1
40 £ i i i T B
s 1 1 1 1 | 1 1 1
30 F 5 ; ; ————
=3 1 1 1 1 | 1 | 1
= 1 1 1 1 I 1 | 1
20 C 1 1 1 1 I 1 I 1
- 1 1 1 1 I 1 1 1
10 E : i i 1
E i i i i Lo
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(puV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] 1
1 4874.000 H 49.1 35.9 9.4 58.5 45.3 74.0 54.0 15.5 8.7 151.0 29.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11n(HT20)]
Channel High
BELOW 1GHz
spkoriokk  RADTATED EMISSION - seksfokoksdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.17>> 11 December,2017 11:01
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.2[°C] 32.1[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:High Note2
[dB(z V/m)]
- i R i ' ' N <FCC Part15 subpartC >
SEEEEEEE ! P Limit(QP)
O : : : : : : : : : : : : : : <22,MHZ,11H_TXAH1gh/’ i
50 T i — T — e
r ! R ! ) ! L Peak level(V,PK)
| 1 1 1 1 1 1 I 1 I I 1 I 1 1
1 1 1 1 1 + + 1 1 I 1 1} 1 1
A ! SN .
40 - 1 1 1 1 1 1 I 1 1 | 1 | 1 1
1 1 1 1 I 1 1 1 1 I 1 I 1 1
B 1 1 1 1 1 1 I 1 I I 1 I 1 1
- I 1 1 1 1 1 I 1 1 I 1 I 1 1
? - 1 1 1 1 1 1 1 1 1 I 1 I 1 1
P oo ——
= 1 1 1 1 1 1 I 1 I I 1 I 1
o 1 1 1 1 1 1 I 1 I 1 I
- 1 1 1 1 1 1 1| 1 I 1
20 7 — T e —
1 1 1 1 1 1 I 1 1
1 1 1 1 1 1 I 1 | 1 1
1 ) 1 1 1 I 1 I 1 I 1 1
I 1 1 I 1 I 1 I 1 1
10 1 1 1 1 1 1 1 1 I 1 1
L i I i i i o
- I 1 1 1 I 1 I 1 | 1 | 1 1
L 1 1 1 1 1 1 I I I 1 I 1 1
1 1 1 1 1 1 1 1 | 1 | 1 1
0 C ! ! A ! , . : A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.ft Height Angle Remark
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11n(HT20)]
Channel High
ABOVE 1GHz
sfokdolk RADIATED EMISSION  sekskokokaiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.18>> 1 December,2017 16:13
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ;
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel 2
Test mode : 11n(HT20)_Tx_ch:High Note2
[dB(x V/m)]
1o ¢ : : ; : <FCC C_GHz.3m>
E ! : H ! Limit(PK)
100 F | i | e I Limit(AV)
90 F i i i i <09_GHz_11nHT20_Tx_High>
B : : : : —  Peak level(H,PK)
o | l | l Peak level(V,PK)
80 p H ' H Emission level(H,PK)
o B t t ' * Emission level(H,AV)
70 E 1 1 | 1
C | 1 | |
s 60E T T T
N T O e i
.| 50 ; + +
1 | | I
= I 1 1 i
40 ¢ i i i i
- | I | 1
30 E " " ! ;
S | 1 1 1
E | 1 | 1
20 E 1 1 1 |
F I 1 1 1
10 F i : i i
: | 1 1 1
b I ] ] 1
0
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading (A Result Result Limit Limit Margin Margin Height Angle
( AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] Iyl |
1 4924.000 H 50.0 35.9 9.6 59.6 45.5 74.0 54.0 14. 4 8.5 152.0 31.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21



[11n(HT40)]
Channel Low

BELOW 1GHz
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sokriik RADIATED EMISSION - sekokokoksik

[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

Company name
EUT

Model No.
Serial No.

Test mode

: KYOCERA Corporation
: Mobile Phone

: YKFA21

:N/A

: 11n(HT40)_Tx_ch:Low

<{<DATA Sheet No.19 >>

Standard
Operator
Temp,Hum,Atm
Notel

Note2

: FCC Part.15 subpartC
: T.Watanabe
: 21.2[C] 32.1[%]

11 December,2017 14:51

[dB(x V/m)]
We—T 1 1 3 1 ! T 1 1 1 1 1 1| <FCCPartl5 subpartC >
r | Voo | | i Lo 1 | T Limit(QP)
C ! Cooro ! ! ! oo <26 MHz_11n(HT40)_Tx_Low>
50 T S T ; ; ———+——hy] = DSty
r ! - Lo ! ! ! - e Peak level(V,PK)
L 1 1 1 1 1 1 1 1 1 1 1 I 1 1
| 1 1 1 1 + t 1 1 I 1 I 1 1
= I 1 1 1 1 1 § 1 1 | 1 | 1 1
40 = 1 1 1 1 1 1 I 1 1 I 1 I 1 1
| ] 1 1 1 1 1 1 1 1 I 1 I 1 1
1 1 1 1 1 1 ] 1 1 I 1 I 1 1
P~ | 1 1 1 1 1 | 1 1 I 1 I 1 1
@ : - I 1 1 1 1 1 I 1 I | 1 | 1 1
§ W ! A R
r 1 1 1 1 1 1 I 1 1 I 1 I 1
- I 1 1 1 1 1 1 1 I 1
» I 1 1 1 1 1 I I | 1
20 7 —— i ' —
1 1 1 1 1 1 I 1 1
1 1 1 1 1 I 1 1 I 1 1
| 1 1 1 1 I 1 | 1 I 1 1
I 1 1 1 1 I I | 1 | 1 1
1 1 1 | | 1 I 1 I 1 1
E—7 @ 7 . ! R
- 1 1 1 1 1 1 I 1 I 1 I 1 1
L 1 1 1 1 1 1 I 1 I 1 I 1 1
AN EEE ; HEER
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. T Height Angle Remark
[MHz] [(dB(1/m)] [em] |

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11n(HT40)]
Channel Low
ABOVE 1GHz
sk RADTATED EMISSION  soksksioksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.20>> 1 December,2017 16:39
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino .
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel :
Test mode : 11n(HT40)_Tx_ch:Low Note2
[dB( 2 V/m)]
e : : : ; <FCC C_GHz.3m>
E i f | | Limit(PK)
100 ¢ . . . N N e Limit(AV)
o5 E L i i | <10.GHz_11nHT40_Tx Low>
E : T : : : —— Peak level(H,PK)
= i | | | Peak level(V,PK)
80 : H i ! Emission level(H,PK)
_F ; ; ! . Emission level(H,AV)
70 : | | | |
= | I 1 1
= | | | |
- T T T
- |

60

Level
"
1
:
1
1
1
1
1
1
1
1
1
1

50
1 | 1 N
E | I | I
40 F i | i |
F i | i |
30 | T 1 1 1
- I I I I
s : H . :
20 r 1 1 | |
F | I I I
10 i i i I
= | 1 1 1
oE : . ; ! H -
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK . AV PK _ AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [cm] 1
1 4844.000 H 48.8 35.8 9.3 58.1 45.1 74.0 54.0 15.9 8.9 141.0 29.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21



[11n(HT40)]

Channel Middle
BELOW 1GHz

Page 59 of 91

spidokk RADIATED EMISSION  skkskskskorok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

Company name

Test mode

: KYOCERA Corporation

EUT : Mobile Phone
Model No. : YKFA21
Serial No. :N/A

: 11n(HT40)_Tx_ch:Middle

<<DATA Sheet No.21>>

Standard
Operator
Temp,Hum,Atm
Notel

Note2

: FCC Part.15 subpartC
: T.Watanabe
: 21.2[°C] 32.1[%]

11 December,2017 15:26

[dB(x V/m)]
 ? — T T 17 ; j T 1 1 1 1 1 | <FCCPartl5 subpartC >
C i I T R i i i A T R ——— Limit(QP) .
: i i 1 | i i 1 i 1 i 1 1 1 v [ <27‘\1HL41lll(HT'tO)ATX,thdlL‘\
50 — f ; f —++++ 1 ——— Peak level(H,PK)
- | o ! ! ' 1 Peak level(V,PK)
.- I 1 1 I 1 1 1 ] | 1 I 1 1 1 I
1 1 1 I 1 + + 1 1 I 1 1 1 1
i H . S | : ! ! v 4 n
40 L I 1 1 | I 1 1 1 1 I 1 1 1 I
L | 1 1 | 1 1 1 1 1 I 1 1 1 I
| 1 1 | 1 1 1 1 1 I 1 1 1 I
s | 1 1 | I 1 1 1 1 I 1 1 1 I
E - | 1 1 | 1 1 1 1 1 I 1 1 1 I
3 i T i 0
- 1 | 1 [ | | | | | | (I
I 1 1 I 1 1 1 1 1 I 1 1 1
I 1 1 I I 1 1 1 I 1 1
I 1 1 I 1 1 1 1 1 1,
| 1 1 | | ) 1 | |
1 1 1 [ 1 1 g T 1 [
1 1 1 1 1 1 1 1 1
1 1 | I 1 1 I 1 1 1 I
I 1 | I 1 1 I 1 1 1 I
1 | 1 1 1 I 1 1 1 |
| I aal L 1 1 1 I 1 1 1 I
L | i ! i i k i N
= I 1 1 I 1 1 1 1 I 1 1 1 1
L I 1 1 I 1 1 1 1 I 1 1 1 1
1 1 1 | 1 1 1 1 1 1 1 1 1
% W N (N ! ! N N N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] gl
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
FCC ID: JOYYKFA21
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[11n(HT40)]
Channel Middle
ABOVE 1GHz
skrdokkk  RADTATED EMISSION  soksksdokorok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.22>> 1 December,2017 17:10
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino _
Model No. : YKFA21 Temp,Hum,Atm : 22.5[°C] 20.4[%]
Serial No. :N/A Notel s
Test mode : 11n(HT40)_Tx_ch:Middle Note2
[dB(x V/m)]
g © : : — 1 0 1 11 ¢FCC C.GHz.3m>
E 4 : : ! : | — Limit(PK)
100 i i i | ------ Limit(AV)
90 E i i i I T <11.GHz_11nHT40_Tx Mid>
g : : : R R Peak level(H,PK)
o | | | | I o —  Peak level(V,PK)
80 3 f ! ! 1 Emission level(H,PK)
_F ' i : i N ——— Emission level(H,AV)
‘0 = 1 1 1 1 I 1 I 1
. 1 I I 1 I 1 I 1
= 60 F T : —
S T —— s ey
- 50 F N + ‘.
| | | {1 1
C 1 1 1 1 I 1 | 1
40 £ 7 i i T B B
= 1 1 1 1 | 1 | 1
30 F : ; ; ————
. 1 1 1 1 I 1 I 1
C 1 1 1 1 | 1 1 1
20 o 1 | 1 | ] 1 o
- 1 1 1 1 I 1 I 1
10 £ i i i ———T—1
: 1 1 1 1 | 1 1 1
o E ! H H H ; N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.f Result Result Limit Limit Margin Margin Height Angle
K AV PK » AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] 1]
1 4874.000 H 48.9 35.9 9.4 58.3 45.3 74.0 54.0 16.7 8.7 143.0 33.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11n(HT40)]
Channel High
BELOW 1GHz
sicoiokk RADTATED EMISSION  siekskoiokkor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No0.23>> 11 December,2017 15:26
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKFA21 Temp,Hum,Atm : 21.2[C] 32.1[%]
Serial No. : N/A Notel :
Test mode : 11n(HT40)_Tx_ch:High Note2

[dB(u V/m)]
60

L X j I | i H 1 HEHE <FCC Part15 subpartC >
r R T T T i | R A T A Limit@QP)
C i i T T T i I 1 I v a1 <28.MHz_11n(HT40)_Tx_High>
NS EEE : L b b T Pk level(HPR)
C ! ! L ! ! ! ! P Peak level(V,PK)
L | 1 1 | I 1 1 1 1 I 1 1 1 I
| 1 1 | I t + I 1 I 1 1 1 |
' I 1 1 1 I 1 1 1 1 I 1 1 1 I
40 L I 1 1 I I 1 1 1 1 I 1 1 1 I
L I 1 1 1 ] 1 1 1 1 ] 1 1 1 I
I 1 1 1 I 1 1 1 1 I 1 1 1 I
- I 1 1 1 1 1 1 i 1 | 1 1 1 I
'@‘ - I 1 1 1 1 1 1 1 1 I 1 1 1 I
§ ¥ | N R R R R
- | 1 1 | | 1 1 1 1 I 1 1 1
= | 1 1 | 1 1 1 1 I 1 1
- 1 1 1 | I 1 1 1 1 1
20 : —— ; : e —|
1 1 I L 1 1 1 1 I
1 1 I | 1 1 I 1 1 1 I
I 1 1 1 1 1 1 1 1 1 I
I 1 1 I ) 1 1 I 1 1 1 I
10 — ro : —_—
- 1 1 1 1 1 1 I 1 1 1 |
= 1 1 1 | 1 1 1 1 I 1 1 1 |
L | 1 1 1 I 1 1 1 I 1 1 1 |
1 1 1 1 1 1 1 [) 1 1 1 1 1
0 C ) ! A ! : ! ! i1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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[11n(HT40)]
Channel High
ABOVE 1GHz
skrdoiokk  RADTATED EMISSION  sekskotoksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.24>> 4 December,2017 22:23
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone
Model No. LYKRAZL Operator : T-Sci!w] -
Serial No. - N/A Temp,Hum,Atm : 23.4["C] 25.6[%
Test mode : 11n(HT40)_Tx ch:High ke 2
oted
[dB(x V/m)]
110 [ T T T T ey e
F 1 I | I <FCC C_GHz_3m>
E i H ! [ Limit(PK)
100 £ ' - - | - Limit(AV)
90 F i i : ; <12.GHz_11nHT40_Tx_High>
F i i | i Peak level(H,PK)
F | | | | Peak level(\f',PK)
80 £ | i | i Emission level(H,PK)
_E ; ' : ' Emission level(H,AV)
e | : !
< 60 F i : : 5
o o
T e em——
._] 50 . + [
1 | | i
= 1 1 1 1
40 f I | i i
F 1 1 | |
i T |
—
- 1
10 | : i i i
N: s R .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] °1
1  4904.000 H 49.1 35.9 9.5 58.6 45. 4 74.0 54.0 15. 4 8.6 148.0 30.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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8.4.2 Receive mode

Channel: 1
BELOW 1GHz
sofoikdlok RADIATED EMISSION  sskskokoksdok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.25>> 11 December,2017 11:46
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKFA21 Temp,Hum,Atm : 21.2[°C] 32.1[%]
Serial No. :N/A Notel : Channel: 1
Test mode : Rx_ch:Low Note2 .
[dB(uz V/m)]
=T T 707 : T T T 1 11| <FCCPartl5 subpartC>
EL ! Lo b | ——— Limit@P)
N : PL b aMsRden
60 i ! — T — et
C : ! 1IN U ! ! ! ! ' Peak level(V,PK)
L 1 I I I I I 1 I 1 1 1 1 1 1
I I I I I + + 1 1 1 1 1 1 1
i : S | ; ; | A I
40 L 1 I I I I 1 1 1 1 1 1 1 1 1
L 1 I I I I I 1 ] 1 1 1 1 1 1
I I I I I I 1 1 1 1 1 1 1 1
= 1 I I I I I 1 1 1 1 1 1 1 1
g g 01 : S
2 30
3 - R T R | i A
1 I I I I I 1 1 1 1 1
1 I I I I 1 1 1 1 1 1
1 I I I I I I, 1 1 |
20 q — ; : e
| | | | | 1 1 1
| I I I I 1 1 1 1 1 1
1 I | | I 1 1 1 1 1 1 1
. " TR | L
e ™ : ] R
- 1 I I I I I 1 1 1 1 1 1 1
- | | | | | | I 1 1 1 1 1 1
] ] ] 1 1 1 1 1 1 1 1 1 1
o | | | | | | 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) o § Height Angle Remark
[MHz] (dB(1/m)] [em] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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Channel: 3
BELOW 1GHz
spkriokk RADIATED EMISSION sk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {<{DATA Sheet No.26>> 11 December,2017 16:37
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.2[°C] 32.1[%]
Serial No. :N/A Notel : Channel: 3
Test mode : Rx_11n(HT40)_ch:Low Note2 :

[dB(x V/m)]
60

L X ] T T | | H i I <{FCC Part15 subpartC >
Fo | Cb b b | ——— Limiap
C | | I T T i | i i oo <29 MHz Rx_11n(HT40)_Low>
- ! [ ! ) ! N ——— Peak level(H,PK)
A ! ! BEEREEE Peak level(V,PK)
B | 1 1 | 1 1 1 ) 1 I 1 1 1 |
r | 1 1 | 1 t+ + 1 1 I 1 1 1 |
[ I 1 1 I 1 1 1 L] 1 I 1 1 1 I
40 1 1 1 1 1 1 1 1 1 I 1 1 1 1
C S R T R i | : R R R
o I 1 1 1 1 1 1 1 1 | 1 1 1 I
= I 1 1 I I 1 1 1 1 I 1 1 1 I
? - 1 1 1 1 1 1 1 1 1 1 1 1 I
R —
- 1 1 1 | ] 1 1 ] 1 1 1 1 1
- | 1 1 | 1 1 1 1 I 1 1
L | 1 1 | | 1 1 1 I b}
o e
e PR I R i ( -
I 1 I 1 1 1 1 | 1 1 1 I
10 ' : — : : —
C i T e e il | : A T R
L 1 1 1 I 1 1 1 I 1 1 1 |
- i A i i A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA21
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Channel: 6
BELOW 1GHz
sokkfoiokk RADTATED EMISSION  seksksiokiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.27>> 11 December,2017 12:50
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKFA21 Temp,Hum,Atm : 21.2[°C] 32.1[%]
Serial No. :N/A Notel : Channel: 6
Test mode : Rx_ch:Middle Note2 :
[dB(u V/m)]
el | T H 1 H R <FCC Part15 subpartC >
R : L] ——— Limit@QP)
N | I I T I | 1 i v a1 <24 MHz_Rx Middle>
5 ! S T N : ! : I N S —— Peak level(H,PK)
C ! ! I I : ! ! ! RN Peak level(V,PK)
- A T T R f | i oo
10 F ! ity H | : I N B
r A R T | | i A
1 1 1 1 I 1 1 ) 1 I 1 1 1 |
- I 1 1 1 1 1 1 1 1 1 1 1 1 I
B | i : R EREERE
2 30
3 - R T T T | | A T T A
“ I 1 1 1 1 1 1 1 1 1 1 1 1
= I 1 1 I 1 1 1 1 I 1 1
b 1 1 1 1 I I 1 1 I I,
20 ; — y : o
1 1 | I 1 1 1 1 |
1 1 1 1 1 1 1 1 1 1 1
| 1 | I 1 1 1 I 1 1 1 |
| 1 1 1 1 1 I 1 1 1 1
10 — o ; I ———
C I T R waal | A T A
L I 1 1 I | 1 1 1 I 1 1 1 I
1 1 1 1 1 1 1 1 1 1 1 1 |
0 C : . Ly : : ! ! ! 1t
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] (dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel: 9
BELOW 1GHz
soioiokkk RADTATED EMISSION  ssksksioforok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<{DATA Sheet No.28 >> 13 December,2017 16:06
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 20.9[°C] 45.3[%]
Serial No. :N/A Notel : Channel: 9
Test mode : Rx_11n(HT40)_ch:High Note2 :

[dB(x V/m)]
60

- i o i i i o0 0 {FCCBJ3m>
r A T T A | | A T T R A Limit(QP)
B ! ' roor o ! ' ' i v 1 a1 <31.MHz_Rx_11n(HT40)_High>
50 — ; ; —+ ++ 1 ——— Peak level(H,PK)
r : ; A | H . ! Lon oo A Peak level(V,PK)
| 1 I 1 1 1 1 ll I 1 1 I I 1 1
1 | 1 1 1 + + I 1 1 1 1 1 1
i : e e || ; A . N
40 L I | I | 1 I I I I 1 I 1 I I
- I | I | ) I I I I 1 I 1 I I
1 I 1 I 1 1 1 1 1 1 I I 1 1
= 1 | 1 | 1 1 | 1 1 1 | | 1 I
—g: = 1 | 1 I 1 1 1 1 1 1 1 1 1 I
52— i BN EET
I | I | 1 I I I I 1 I | I
1 | 1 | 1 1 1 1 1 1 1
1 | 1 | 1 1 1 1 1 1
1 1 1 1 1 | 1 1
, oo
| I | 1 I
1 I 1 1
1 | 1
1

20 i

1 1 1 1

1 1 ¢ 1 1 1

1 1 1 1 I I 1 1

1 1 1 1 1 1 1 1

10 : ' : : —

- 1 I 1 1 | 1 1 1 I 1 1

- 1 I 1 I 1 1 1 1 1 I 1 1 1

L 1 I 1 I 1 1 I 1 1 I I 1 1

- i Coo i i A A
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [em] [° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17245-0
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Channel: 11
BELOW 1GHz
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sofoioioiolok . RADIATED EMISSION  sefeksieokobok

[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <<DATA Sheet No.29 >> 11 December,2017 13:41
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA21 Temp,Hum,Atm : 21.2[°C] 32.1[%]
Serial No. :N/A Notel : Channel: 11
Test mode : Rx_ch:High Note2 :
[dB( 2 V/m)]
S EEEE : T 7 T T T 7| <FCC Partl5 subpartC >
r A T T R | | i A R R R Limit(QP)
3 Lo ! ! voor oo <25 MHz Rx High>
50 ; t — ; ' ; ; — ——— Peak level(H,PK)
r : I ! ! ! RN Peak level(V,PK)
. A T T ' i o
il 1 I I I | 1 1 I 1 I I I I 1
40 1 R i | R
[ 1 1 ] | | 1 1 1 | 1 1 ] | 1
1 1 I I | 1 1 I | 1 1 1 | 1
= C ro E Lo i E | A
- 30 1 1 1 1 1 1 1 1 1 1 1 1
b - Coo I | A R
™ 1 I I | | 1 1 I | | I I |
C A T T i g
0 ; — T ; o
2 1 | | | 1 I 1 | 1
1 ] | I 1 1 1 1 1 | 1
1 1 1 | 1 1 | 1 1 1 | 1
1 1 1 | 1 1 1 1 1 | 1
10 1 ¥ I | 1 | 1 1 1 1 1
L i N i i | o 0
r Coo | S A R
1 1 1 | 1 1 1 | 1 1 1 | 1
0 C H . P 8 ! : ! A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] (dB(1/m)] [cm] ™ 1
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17245-0
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